
 

345572T1T8_WB082008002KWO  

F i n a l  R e p o r t  

Guelph Wastewater  
Treatment Master Plan 

 

 

 

 

Prepared for 

City of Guelph 
 

April 2009 

 

 

 





 

345572T1T8_WB082008002KWO i 

Executive Summary 

Introduction 
The Wastewater Treatment Master Plan (WWTMP) was initiated by Wastewater Services in 
November 2006.  Assistance in the development and completion of the WWTP was 
provided by the consulting firm of CH2M HILL.  

The purpose of the WWTMP is: 

To develop a 50-year Wastewater Treatment Plan to provide direction for wastewater infrastructure 
planning, investment and implementation to the year 2054. 

The WWTMP reviewed the City’s existing Wastewater Treatment infrastructure and 
[...]
locations in proximity to the municipal boundaries where additional discharge locations 
could be sited. 

 



WASTEWATER TREATMENT ALTERNATIVES 

5-12 345572T1T8_WB082008002KWO 

FIGURE 5-3  
Planned Projects at the Guelph WWTP 

 



WASTEWATER TREATMENT ALTERNATIVES 

345572T1T8_WB082008002KWO 5-13 

5.5.3 Satellite Treatment Plant Site at Strategic Locations, with Effluent 
Pumped to Existing WWTP Outfall 

In this alternative, the existing WWTP would be maintained and upgraded, and a new 
satellite facility would be constructed to treat future wastewater flows in the proximity of 
areas anticipating future growth and/or intensification, such as the south end of Guelph. 
Wastewater flows could be diverted from the current collection system by intercepting the 
existing trunk sewers and diverting flows to the new plant. With this alternative, treated 
effluent would be conveyed back to the existing outfall at the WWTP and discharged to the 
Speed River. Depending on the availability of City-owned land or the ability to procure land 
for a new plant, this alternative is feasible. However, the alternative would not make the 
most of the City’s existing infrastructure and would also require additional administration, 
laboratory, and operations staff to manage more than one facility. In addition, new 
dewatering and stabilization treatment processes and equipment would be required at the 
new plant, or solids would require transportation to the existing WWTP.  

5.6 Treatment Technology Alternatives 

5.6.1 Conventional Physical/Biological Treatment 
Traditional wastewater treatment is achieved through two categories of treatment: physical 
and biological. The physical wastewater treatment processes involve removing solids, such as: 

 Grit removal 
 Primary clarification 
 Secondary clarification 
 Filtration 

Biological processes break down organic and inorganic components of the wastewater. This 
is done primarily by bacteria. Bacteria are found as part of the following processes: 

 Suspended growth systems, such as an activated sludge system (aeration basins)  

 Fixed film systems, such as rotating biological contactors (RBCs), trickling filters, and 
biological aerated filters 

The Guelph WWTP is classified as a conventional activated sludge (CAS) system with 
tertiary treatment. The major unit processes are grit removal; primary clarification; 
secondary treatment by an activated sludge system, including secondary clarification; 
tertiary treatment by RBCs; and sand filtration. The addition of ferrous chloride aids in the 
precipitation of phosphorus, and disinfection is achieved through a chlorination/ 
dechlorination process. The existing conventional treatment processes at the WWTP allow 
the City to comply with the effluent limits outlined for wastewater flows up to 64 MLD. To 
achieve the approved effluent limits for the 73.3 MLD expansion, additional ammonia 
removal or nitrification is required. Nitrification technologies are further discussed in the 
following section. More advanced treatment technologies will be required to achieve 
improved effluent quality beyond 73.3 MLD. 



WASTEWATER TREATMENT ALTERNATIVES 

5-14 345572T1T8_WB082008002KWO 

5.6.2 Natural Treatment Systems 
The most common type of natural treatment system is an artificial (constructed) wetland. 
Treatment wetlands are designed to regulate water depth and residence time, as well as 
provide a tertiary polishing step to wastewater treatment. Bacteria and fungi attached to the 
plants may remove biodegradable organics and nitrogen. Metals and phosphorus become 
bound in plant material and sediment. Treatment wetlands require a large footprint and are 
most commonly used for smaller rural communities with lower volume wastewater flows 
and greater flexibility in land availability. As discussed, the Speed River is a Policy 2 
receiver, and future effluent limits are required to be more stringent to ensure no increase in 
loading to the receiving water body (MOE, 1994). Treatment wetlands would not be able to 
achieve the effluent quality limits that would be required beyond the 73.3 MLD expansion. 

5.6.3 Advanced Wastewater Treatment Technologies 

Nitrification Technologies 
As part of the 1997 City of Guelph Wastewater Treatment Strategy Class EA, it was 
recognized that additional technologies needed to be examined to provide additional 
ammonia removal or nitrification. Currently, for Plants 1 to 3, nitrification is being provided 
within the aeration tanks, with some supplemental nitrification provided through the 
existing RBCs. Plant 4 provides nitrification within the aeration tank, and the effluent from 
this plant bypasses the RBCs. As RBC technology cannot nitrify to the effluent ammonia 
limits required beyond the current 64 MLD capacity, it was recommended that with the 
Stage 2 expansion to 73.3 MLD and beyond, nitrification be provided either completely 
within the aeration tanks, which may require de-rating the capacity of Plants 1-3, or by a 
different method. As part of the Class EA update completed in 2008, four technologies were 
short-listed for further evaluation: 

 Teritiary Nitrification with Biological Aerated Filters (BAF) 
 Integrated Fixed-film Activated Sludge (IFAS) 
 Nitrifier Bioaugmentation 
 Sidestream Treatment technologies, including SHARON® 

An evaluation was completed on these technologies, and the Nitrifier Bioaugmentation 
treatment option generated the highest score in the evaluation exercise, followed by IFAS, 
Teritiary Nitrification with BAF, and then SHARON® Anammox Processes, respectively. 
Based on the evaluation, the City will review the Nitrofier Bioaugmentation process to 
determine specific operating requirements for the Guelph WWTP. In addition, the City will 
review the operation of IFAS treatment technology currently under a full-scale pilot test at a 
treatment plant in Peel Region to determine its appropriateness for the Guelph WWTP. A 
final selection of treatment technology will be made based on an evaluation of the results of 
the two investigations compared to the base expansion alternative of constructing a new 
Plant 5. Alternatively, through the optimization study, the City will examine the potential to 
nitrify within the existing aeration tanks at the higher Stage 2 flows. If this method is found 
to be feasible, it will be incorporated with the results from the overall study examining re-
rating of the capacity of the WWTP. 



WASTEWATER TREATMENT ALTERNATIVES 

345572T1T8_WB082008002KWO 5-15 

Membrane Technologies 
Membranes are a technology that have traditionally been used in water treatment processes 
and are becoming more common as an advanced treatment technology for WWTPs. 
Membrane installations at WWTPs have traditionally taken the place of the secondary 
clarifiers with the installation of a membrane bioreactor (MBR). Recently, plants have 
started to install membranes downstream of the secondary clarifiers as a tertiary treatment 
step; these membranes can be installed in an MBR or as a membrane filter. 

Figure 5-4 shows the differences between the technologies through process flow diagrams. 
For the three technologies, the main differences are the location of the membranes (after the 
secondary clarifiers or replacing the secondary clarifiers), as well as the technology’s ability 
to nitrify or denitrify, which lower the ammonia and total nitrates in a plant’s effluent. 

FIGURE 5-4  
Advanced Technologies – Membrane Options 

Membrane Bioreactors 

 

MBR systems are suspended growth activated sludge treatment systems that rely upon 
membrane equipment for liquids/solids separation prior to discharge of the effluent. MBRs 
take the place of the secondary clarifiers in conventional WWTPs, as well as in some cases, 
replacing tertiary treatment processes, such as the RBCs at the Guelph WWTP. MBRs can 
expand the capacity of a WWTP, providing higher quality effluent with a smaller footprint. 

There are two general types of membrane equipment suitable for wastewater treatment: 
immersed sheet and immersed fibre systems, which are both designed for installation 
within the bioreactor. Immersed fibre membrane technologies are the most popular for MBR 
application, since they can more readily accommodate the high concentrations and types of 
solids found in activated sludge bioreactors. The benefits of MBR systems generally include: 

 Biomass can be completely retained; effluent solids concentrations are <1 mg/L. 

 Long solids retention times can be achieved; sludge production is reduced as a result. 

Primary Clarification 

Aeration  
(no nitrification or 

denitrification) 

MBRs 
(nitrification, 

denitrification, solids, 
and TP removal) 

Primary Clarification 

Aeration 
(nitrification and 
denitrification) 

Secondary Clarifiers 
(solids removal) 

Tertiary Membrane 
Filtration 

(TP removal and 
solids polishing) 

Primary Clarification 

Aeration  
(no nitrification or 

denitrification) 

Secondary Clarifiers 
(solids removal) 

Tertiary Nitrifying MBR
(nitrification, denitrification, 

TP removal, and solids 
polishing) 



WASTEWATER TREATMENT ALTERNATIVES 

5-16 345572T1T8_WB082008002KWO 

 Solids retention time can be reliably separated from hydraulic retention time, allowing 
independent control of both. 

 Secondary clarifiers and effluent filters can be eliminated; thereby, reducing the plant 
footprint area. 

 Unlike clarifiers, the quality of solids separation is not dependent on the mixed liquor 
suspended solids (MLSS) concentration or characteristics. Since elevated MLSS 
concentrations are possible, the aeration basin volume can be reduced, further reducing 
plant footprints. 

 Excellent effluent quality can be obtained. 

 Processes are easily automated; operator requirements are reduced. 

 A barrier against pathogens, such as the chlorine-resistant organisms, Cryptosporidium 
and Giardia, is provided. 

Current MBRs are being designed to enhance nitrification, as well as phosphorus removal, 
through chemical addition. MBRs are able to achieve superior effluent quality as compared 
to traditional activated sludge plants, including those with tertiary treatment. The effluent 
limits outlined in Section 4.3.6, are achievable with an MBR facility. 

Tertiary Membrane Bioreactors (MBRs) 
Membrane technology can also be used as a tertiary treatment process in a WWTP. This 
process uses the same technology as the MBR but does not replace the secondary clarification 
process. With this process, fewer membranes are required, but additional conventional 
treatment (aeration tanks and secondary clarifiers) are required. This configuration requires a 
larger footprint than the traditional MBR integration but takes less units and energy, as the 
majority of the solids removal is completed within the secondary treatment stage. With a 
tertiary MBR, nitrification and denitrification takes place in this tertiary step. 

Tertiary Membrane Filtration 
Tertiary membrane filtration is similar to a tertiary MBR. Phosphorus removal and solids 
polishing take place with this treatment step. The difference in the two technologies is that 
tertiary membrane filtration does not nitrify or denitrify. With the implementation of this 
technology, removal of ammonia and nitrates would take place primarily in the secondary 
treatment process. 

Successful long-term operation of any membrane system depends, in a large part, on the 
performance of the equipment used in that system. That performance is determined by the 
characteristics of the membrane and modules, the membrane construction, operation and 
flux maintenance, and the wastewater characteristics. Membrane performance has been 
examined by the University of Guelph at the Guelph WWTP, and the results of these studies 
will be considered in future investigations of this technology. 

Denitrification Technologies 
As described in Section 4.3.6, there are potential implications on effluent requirements with 
the pending PWQO limit for nitrates. There are numerous technologies that can be used to 
remove nitrate at a municipal WWTP. Generally, the processes can be broken down into 



WASTEWATER TREATMENT ALTERNATIVES 

345572T1T8_WB082008002KWO 5-17 

categories that relate to the area where the nitrate or nitrogen removal (N-removal) process 
takes place. These broad categories include: 

 Removal in the mainstream secondary treatment process 
 Removal in a tertiary treatment process 
 Removal in a process that separately treats centrate 

Nitrate removal generally requires a mixed anoxic zone, a zone without oxygen, within the 
treatment process. The organisms that remove nitrates require an environment deplete of 
oxygen. The anoxic zone or zones is followed by an aerobic treatment process. 

Based on discussions with WWTP operations staff, and accounting for integration with 
future operations plans for the Guelph plant, initial recommendations for the introduction 
of denitrification, as required, would be through step-feed denitrification in the mainstream 
process and a sidestream process to remove nitrate in the centrate prior to reintroduction to 
the main treatment process. The appropriate denitrification technologies for the Guelph 
WWTP should be confirmed through more detailed, site-specific investigations once future 
effluent nitrate requirements are confirmed. 

If nitrates become regulated in the future, denitrification will be integrated into either the 
existing or the preferred future treatment processes. Therefore, denitrification technologies 
will not be evaluated as a standalone technology as part of this Master Plan, but will be 
considered part of the preferred solution when it is found to be required. 

5.6.4 Emerging Wastewater Treatment Technologies 
New technologies are being introduced to wastewater treatment practices to provide higher 
quality effluents for specific applications. These technologies, while not new technologies, 
are relatively new to wastewater treatment. Currently, reverse osmosis, ozone, and 
activated carbon are common technologies for water treatment and supply. These 
technologies provide a higher water quality than can be realized through traditional and 
even advanced wastewater treatment applications. These technologies require pretreatment 
from an advanced treatment process, such as membranes, and are generally only used on a 
portion of wastewater effluent for specific applications, such as reuse. 

These technologies may become more applicable for wastewater treatment facilities 
considering future changes in regulatory requirements, as well as to accommodate changes 
in wastewater characteristics or changes in the condition of the receiving stream. 

Reverse Osmosis (RO) 
RO is a high-pressure filtration process which can remove dissolved inorganic chemicals 
and suspended particulate matter. It is typically implemented as a polishing step after 
traditional MBR processes. Pressure is applied to the higher concentration effluent side, 
which is passed through a semi-permeable membrane to provide a higher quality effluent. 
Some effluent reuse projects in the U.S. are using a combination of microfiltration, 
nanofiltration, and RO prior to groundwater recharge of potable water aquifers. 



WASTEWATER TREATMENT ALTERNATIVES 

5-18 345572T1T8_WB082008002KWO 

Activated Carbon 
Activated carbon removes contaminants from an effluent stream through adsorption or 
mass transfer. Activated carbon is an effective method of removing a wide range of 
contaminants. Contaminants that can be removed include non-biodegradable organic 
compounds, chlorinated organic compounds, pesticides, dyes, and others. Carbon requires 
replacement or reactivation as the media becomes spent and no longer effectively removes 
contaminants. 

Ozone 
Ozone (O3) is a chemical form of oxygen (O2). Ozone is a strong oxidizing agent and is used 
to control odour, as well as to kill bacteria and viruses. Ozone may not kill some large cysts 